
CL SERIES HORIZONTAL LATHE 

PACKING  LIST 

   Model : 

   Swing over bed : 

Max. work piece length: 

   Produce serial NO. : 

Page 1 Parts List for CL-100 (L174) 08/08/2017



·1·

I. The main machine

Name: Horizontal Lathe           Quantity: 1 set
Model:
Specification: (You are to identify the one which would be the best response to

your needs and fill the symbol ″√ ″  in the following brackets) 
1. Max. swing over bed—500mm(20″)(  )、630mm(25″)(  )、660mm(26″)(  )
2. Max. workpiece length—750mm(30″)(  )、1000mm(40″)(  )、

1500mm(60″)(  )、2000mm(80″)(  )、3000mm(120″)(  )、  
4000mm(160″)(  )、5000mm(200″)(  ) 

3. Saddle—available(  )、unavailable(  )

4. Spindle nose—A8(  )、A11(  )、D8(  )、D11(  )
5. Braking mode of the main transmission—brake band (  )、magnetic brake (  )
6. Type of feed motion—metric ( )、inch (  )、the second kind of inch (  )

7. Position of the longitudinal travel operating handwheel of the toolslide on the
appron— left side (  )、right side (  )

8. Three-phase power frequency—50Hz (  )、60Hz (  )

9. Power voltage—220V(  )、380V(  )、420V(  )、440V(  )
10. Main motor—7.5KW(10HP)(  )、11KW(15HP)(  )、15KW(20HP)(  )

II. Operating tools ( in the accessory box )
1. S77-1 M5 Center 2 pc(  ) 
2. S91-1A  10×12 Double-ended spanner 1 pc(  ) 

3. S91-1A  16×17 Double-ended spanner 1 pc(  ) 
4. S91-1A  18×19 Double-ended spanner 1 pc(  ) 
5. S91-2A 30 Single head wrench 1 pc( ) 

6. S91-7 5 Socket screw hexagon wrench 1 pc( ) 
7. S91-7 6 Socket screw hexagon wrench 1 pc( ) 
8. S91-7 8 Socket screw hexagon wrench 1 pc( ) 

9. S91-7 10 Socket screw hexagon wrench 1 pc( ) 
10. S91-7 14 Socket screw hexagon wrench 1 pc( ) 
11. S91-7 17 Socket screw hexagon wrench 1 pc( ) 

12. S92-3 17 Square socket wrench    1 pc( ) 
13. S99-2 12.1  Iriangulat sleeve wrench    1 pc( ) 
14. PM-13002/D8  14 Square socket wrench (available 

Page 2 Parts List for CL-100 (L174) 08/08/2017



·2·

  only for spindle nose D8 )    1 pc(  ) 

PM-13002/D11  17 Square socket wrench (available 
only for spindle nose D11 ) 1 pc(  ) 

15. PM-13002 150mm Screw driver 1 pc(  ) 

16. 100mm   oil gun    1 pc(  ) 
17.PML-13011 Center sleeve 1 pc(  ) 
III. Accessories

1. Three-jaw chuck ( in the accessory box )
A8 spindle nose: chuck KY315-A8 (315mm (12″)、A8) 1 set( ) 
A11 spindle nose: chuck KY400-A11(400mm(16″)、A11) 1 set( ) 

D8 spindle nose: chuck KZ315 (315mm(12″)) 1 set( ) 
   chuck seat PM-091/D8B(315mm(12″)、D8) 1 set( ) 

D11 spindle nose: chuck KZ400 (400mm(16″))    1 set( ) 

chuck seat PM-091/D11B(400mm(16″)、D11) 1 set( ) 
2. Four-jaw independent chuck, available only for lathes with saddle

( in accessory box )

A8 spindle nose: chuck KH 400-A8 (400mm(16″)、A8) 1 set( ) 
D8 spindle nose: chuck KN 400   (400mm(16″)) 1 set(  ) 

   chuck seat PM-093/D8B(400mm)(16″)、D8) 1 set(  ) 

D11 spindle nose: chuck KN 500   (500mm(20″))    1 set(  ) 
chuck seat PM-093/D11B(500mm(20″)、D11) 1 set(  ) 

3. Faceplate, only for lathe with saddle ( on the paperboard of packing box)

A8 Spindle nose:
Max. swing over bed Db=500mm(20″) 
Faceplate PM-094/50 A8(630mm(25″)、A8) 1 set( ) 

Max. swing over bed Db≥630mm(25″) 
Faceplate PM-094/63 A8(800mm(32″)、A8) 1 set( ) 

   A11 Spindle nose: 

Max. swing over bed Db=500mm(20″) 
Faceplate PML-094/50 A11(630mm(25″)、A11) 1 set( ) 
Max. swing over bed Db≥630mm(25″) 

Faceplate PML-094/63 A11(800mm(32″)、A11) 1 set( ) 
D8 Spindle nose: 

Max. swing over bed Db=500mm(20″) 

Page 3 Parts List for CL-100 (L174) 08/08/2017



·3·

Faceplate PM-094/50 D8(630mm(25″)、D8) 1 set( ) 

Max. swing over bed Db≥630mm(25″) 
Faceplate PM-094/63 D8(800mm(32″)、D8) 1 set( ) 

   D11 Spindle nose: 

Max. swing over bed Db=500mm(20″) 
Faceplate PML-094/50 D11(630mm(25″)、D11) 1 set( ) 
Max. swing over bed Db≥630mm(25″) 

Faceplate PML-094/63 D11(800mm(32″)、D11) 1 set( ) 
4. Steady rest: In addition to special orders, this steady rest is only available for

lathes with Max. workpiece length Lc≥1500mm(60″)

and Max. swing over bed Db=500mm(20″)
Steady rest PM-105/50A(φ20mm(3/4″)～140mm(5 1/2″)、h250mm(10″) 1 set(  )
Max. swing over bed Db=630mm(25″)

Steady rest PM-105/63B(φ130mm(5 1/8″)～260mm(10 1/4″)、h315mm(12″)
1 

set(  )  

 Max. swing over bed Db=660mm(26″) 
 Steady rest PM-105/63B(φ130mm(5 1/8″)～260mm(10 1/4″)、h330mm(13″) 

1 

set(  ) 
5. Follow rest (φ20mm(3/4″)～φ80mm(3 1/8″): In addition to special orders, this

follow rest is only available for lathes with Max. workpiece length Lc≥

1500mm(60″)
Max. swing over bed Db=500mm(20″) 
Follow rest PM-102/50 (h198mm(7 3/4″)  1 set(  ) 

Max. swing over bed Db=630mm(25″) 
Follow rest PM-102/63 (h263mm(10 3/8″) 1 set(  ) 
Max. swing over bed Db=660mm(26″) 

Follow rest PM-102/66 (h278mm(10 7/8″) 1 set(  ) 
6. Foundation bolt pack ( in accessory box)

Each set is consisted of:

J23-8, M20×400 bolt 1 pc 
J12-8, M20, nut    1 pc 
J51-2, M20, washer   1 pc 

Page 4 Parts List for CL-100 (L174) 08/08/2017



·4·

Max. workpiece length Lc≤1500mm(60″), foundation bolt 

pack 6 set(  ) 

Max. workpiece length Lc=2000mm(80″) 

Lc=3000mm(120″), foundation bolt 
pack 8 set(  ) 

Lc=400mm(160″) 

Lc=500mm(200″), foundation bolt 
pack   10 set(  ) 

7. V-belt drive (GB1171)(at the bottom of packing box)

Main motor power 7.5KW T10 HPJ 
Max. swing over bed Db=500mm(20″) 
V-belt drive B-2235 (2235mm(88″)) 4 pc.( ) 

Max. swing over bed Db=630mm(25″)
V-belt drive B-2362 (2362mm(93″)) 4 pc.( ) 
Max. swing over bed Db=660mm(26″)

V-belt drive B-2388 (2388mm(94″)) 4 pc.( ) 
Main motor power 11KW(15HP)、15KW(20HP)
Max. swing over bed Db=500mm(20″)

V-belt drive B-2184 (2184mm(86″)) 4 pc.( ) 
Max. swing over bed Db=630mm(25″)
V-belt drive B-2311 (2311mm(91″)) 4 pc.( ) 

Max. swing over bed Db=660mm(26″)
V-belt drive B-2337 (2337mm(92″)) 4 pc.( ) 

8. Driving plate:  D8  spindle nose. AB09200.(Ф250) 1set ( ) 

IV. Special subordinate equipments are available on request
1. Digit display unit for tool movement control

Single-coordinate 

Cross raster scale and hood ( on the saddle) 1 set( ) 
Digit display unit bracket ( on the saddle) 1 set( ) 
Digit display scale ( in accessory box) GSJ15 (Single-coordinate)  1 set(  ) 

Double-coordinate 
Cross raster scale and hood ( on the saddle) 1 set( ) 
Vertical raster scale and hood (on the bed) 1 set( ) 

Page 5 Parts List for CL-100 (L174) 08/08/2017



·5·

Digit display bracket ( on the saddle) 1 set(  ) 

Digit display scale ( in accessory box) GSJ25 (Double-coordinates) 1 set(  ) 
2. Single-toolslide (with the machine or accessory box)

Max. swing over bed Db=500mm(20″) 

Single-toolslide PM-04/50B(L160mm(6 1/4″)、h104mm(4 3/32″)  1 set(  ) 
Max. swing over bed Db=630mm(25″)、660mm(26″) 
Single-toolslide PM-04/63B(L190mm(7 1/4″)、h146mm(5 3/4″)  1 set(  ) 

3. Thread chasing dial (on the saddle)
Metric lathe with thread chasing dial AB-21/A 

   (15 isometric graduations)  1 set(  ) 

Inch lathe with thread chasing dial AB-21/B 
(16 isometric graduations) 1 set(  ) 

4. Taper copy ruler (with the machine)

PM-12((300mm)(12″)、±10°)) 1 set(  ) 
5. Four-way longitudinal limited dogs

(on the saddle) AB-221 (125mm(5″)) 1 set(  ) 

6. Four-way transversal limited dogs
(on the saddle) AB-222 (125mm(5″)) 1 set(  ) 

7. Longitudinal limited dog with microadjustment

(on the bed) AB-225(125mm(5″)) 1 set(  ) 
8. Emergency pedal brake

(between legs of machine) PM-017 1 set(  ) 

9. Shifting device for tailstock sleeve movement
PM-033 1 set( ) 

10. Rear chip guard (below the cover of the packing box)

PML-811 1 set( ) 
11. Front chip hood of toolslide (on the saddle)

PM-814 1 set( ) 

12. Rear chip hood of the saddle (on the saddle)
PM-815 1 set( ) 

V. Accessories supplied according to user’s requirements
1. Three-jaw self-centering chuck with D-type

transition plate (in the accessory box)

Page 6 Parts List for CL-100 (L174) 08/08/2017



·6·

D8 Spindle nose: chuck KZ250 (250mm(10″)) 1 set( ) 

   Chuck seat: PM-091/D8A (250mm(10″)、D8) 1 set( ) 
D11Spindle nose: chuck KZ315 (315mm(12″))   1 set( ) 

Chuck seat: PML-091/D11A (315mm(12″)、D11) 1 set( ) 

2. Four-jaw independent chuck with D-type
transition plate (in the accessory box)
D8 Spindle nose: chuck KN320 (320mm(12″)) 1 set(  ) 

   Chuck seat: PM-093/D8A (320mm(12″)、D8) 1 set(  ) 
D11 Spindle nose: chuck KN400 (400mm(16″))   1 set(  ) 

Chuck seat: PML-093/D11A (400mm(16″)、D11) 1 set(  ) 

3. Steady rest (on the bed)
Max. swing over bed Db=500mm(20″)
Steady rest PM-105/50B

    (φ130mm(5 1/8″)～260mm(10 1/4″)、h250mm(10″)) 1 set(  ) 
Max. swing over bed Db=630mm(25″) 
Steady rest PM-105/63A 

(φ20mm(3/4″)～140mm(5 1/2″)、h315mm(12″)) 1 set(  ) 
Steady rest PM-105/63C 

(φ250mm(9 7/8″)～140mm(5 1/2″)、h315mm(12″)) 1 set(  ) 

Max. swing over bed Db=660mm(26″) 
Steady rest PM-105/66A 

(φ20mm(3/4″)～140mm(5 1/2″)、h330mm(13″)) 1 set(  ) 

Steady rest PM-105/66C 
(φ250mm(9 7/8″)～380mm(15″)、h330mm(13″)) 1 set(  ) 

4. Rolling steady rest (on the bed)

Max. swing over bed Db=500mm(20″)
Steady rest PM-361/50A

(φ30mm(1 3/16″)～160mm(6 5/16″)、h250mm(10″)) 1 set(  ) 

Steady rest PM-361/50B 
(φ150mm(5 7/8″)～280mm(11″)、h250mm(10″)) 1 set(  ) 

Max. swing over bed Db=630mm(25″) 

Steady rest PM-361/63A 
(φ30mm(1 3/16″)～160mm(6 5/16″)、h315mm(12″)) 1 set(  ) 

Steady rest PM-361/63B 

Page 7 Parts List for CL-100 (L174) 08/08/2017



·7·

(φ150mm(5 7/8″)～280mm(11″)、h315mm(12″)) 1 set(  ) 

Steady rest PM-361/66C 
(φ270mm(10 5/8″)～400mm(15 3/4″)、h330mm(13″)) 1 set(  ) 

5. Rapid change tool holder P1325C

(6 sets of tool holder are attached) 1 set(  ) 
6. Swiveling center D415(M5) 1 set(  ) 
7. Damping washer JJD-II(φ120) (  ) set(  ) 

VI. Technical documents (in the accessory box)
CL Series

1. CL SERIES HORIZONTAL LATHE OPERATION MANUAL  1copy(  )
2. HORIZONTAL LATHE CERTIFICATE OF QUALIFICATION

1copy(  )

3. CL SERIES HORIZONTAL LATHE PACKING LIST
1copy(  ) 

Delivery date: 

Packing date: 

Packing inspector: 

Page 8 Parts List for CL-100 (L174) 08/08/2017



Page 9 Parts List for CL-100 (L174) 08/08/2017



Page 10 Parts List for CL-100 (L174) 08/08/2017



Page 11 Parts List for CL-100 (L174) 08/08/2017



Page 12 Parts List for CL-100 (L174) 08/08/2017



Page 13 Parts List for CL-100 (L174) 08/08/2017



Page 14 Parts List for CL-100 (L174) 08/08/2017



Page 15 Parts List for CL-100 (L174) 08/08/2017



Page 16 Parts List for CL-100 (L174) 08/08/2017



Page 17 Parts List for CL-100 (L174) 08/08/2017



<� 
Twn, 

'f,� [di�1 seri11i) /� 
18. Element lists and disassembly draws of the main unit

Important explanations: 

1. The disassembling draw of the unit is a brief figure which shows the

b. ��;n. 1 l · h" b h" 1 r ,. com matona re ations 1p etween parts, t 1s on y ,or re,erence in 

maintenance and repa1nng. And it's not the 1warranty for the sort and 

quantity of the parts because the draw is not a complete assembly drawing. 

2. \Vhen purchasing and referring the repair parts, be sure to give clear

indication of the type (model ;la�) and serial number (electrical capability ·

plate) as well as the purchase time of our products, since the machine we

produced may be improved and modified.

3. Not all of the modifies are showed in the disassembling draw and given in the

list .We beg your understanding. Please contact with us when meeting such

problems.

The disassembly draws and corresponding lists are presented in the order of the units. 

�Yf18.1 Foundation base of lathe bed 1li � 
Since this «Operating Instmction)) refers eight types machine with the maximum center 

distance range from 750mm-5000mm ,and in order to fulfil the changes of the main motor

speed cause by different po\.ver supply frequency, these situations above-mentioned are all 

contained in this unit .So ,the varieties about this unit are more complex .For further

particulars refer to the disassembly draw of this unit and table 18-1. 

18.2 Headstock i*'-

The major variety of this unit is the different among type A, C and B .The spindle

thru-bore diar.neter is 82mm(3") in type B ,compare ,vip1 type A and C the varieties are the 

elements fitted on spindle and the parts concerned with head box .More details in the 

disassembling draw ofthis unit and table 18-2. 

18.3 Tailstock �\%
The variety of tailstock is dependent mainly on the major parameter (swing over bed), 

furthermore there has change on Jeadscrew and nut pitch of the tailstock in British System 

machine . More variation in stmcture when the machine is firted ,vith iow-speed tailstock 

because of the gear-shift mechanism .More details in the disassembling draw· of this unit and 

table 18-3. 
iJY 

18.4 Carriage and cross slide 1) � ....

The variety of carriage and cross slide is dependent mainly upon the major parameter 

Page 18 Parts List for CL-100 (L174) 08/08/2017



(swing over bed),furthermore, there has changes on longitudinal leadscrew and nut, 

transversal leadscrew and the pitch of corresponding nut .More variation in structure when 

the machine is fitted taper ruler .More details in the disassembly draw of this unit and table 

I 8-4. 

18.5 Apron -� 

The apron has more varieties, there has different about left-handwheel and right-

handwheel besides inch size machine. \Vhen the maximum workpiece length is exceeding 

1500mm, the apron is then fitted with an assistant supporting sleeve on the leadscrew .More 

details in the disassembly draw of this unit and table 18-5. 

18.6 Feed box i-1/t� 
The feed box has less varieties, the major change is related to the system of metric and 

inch . More details in the disassembly draw and table 18-6. 
ltfl -��\. 18.7 Transposing gear 

Although this unit is a smali one, there has more varielies abouL iL. Iv1ore deLails in the 

disassembling draw and table 18-7. 

18.8 Steady rest and follow rest 

The variety about this unit is related to the major parameter (swing over bed). Machine 

type C is provided the special steady rest and follow rest fitting this type .Consultations in 

the disassembly draw and table 18-8 and 18-9. 

Page 19 Parts List for CL-100 (L174) 08/08/2017



Table 18-1 Lathe bed 5ciif71\f-
Serial 

No. 
Name Qty. Part No. Remarks 

PM-01001/750 
PM-01001/750 G 

Model A and B, 750mm[30"] 

PM-0 l 00 l/1000 
PM-01001/1 000G Model A and B, 1000mm[40") 

PM-01001/1500 
PM-0100 l/ 1500O 

Model A and B, 1500mm(60"] 

PM-01001/2000 

1 * Lathe bed l 
PM-01001/2000O 

Model A and B 2000mm[80") 

i\ 

ACOI00I/2500 
A2C0 100 I/2500 

Model C, 2500 mm[I00"] 

ACOl 00l/3000 
A2CO!00l/3000 Model C, 3000 mm[ J 20"] 

AC0 1001/4000 
A2CO l 00 I /4000 

Model C, 4000 mm[ 160"] 

ACOI00l/5000 
A2C0 l 00 I /5000 

Model C, 5000 mm[200"] 

6 
Range from 750mm[30"]-

1500mm[60"] 

2* Screw 10 M20x50 
Range from 2000mm[80"]-

J21-l 

�1� 
3000mm[l 20"] 

14 
Range from 4000mm[ 160'']-

5000mm[200"] 

f. PM-01003 
Range from 750mm[30"]-

3* Hind le g 1 
2000mmf80"J 

T#f!Ttf AC-01003 
Range from 2500mm[ I 00"]-

5000mm[200"] 

4* 
PM-01006 

Range from 750mm[30"F 

Middle leg-I I 
2000mm[80"] 

��li�f-1 AC-OJ 006-1 
Range from 2500mm( I 00"]-

5000mm[200.'J 

5* 1�1f.tt�eg-2 I AC-01006-2 
Range from 

-2 
4000mm[ l 60''),5000mm[200''J 

I 
Range from 750mm[30"]-

l 500mm[ 60"]

6* cap 2 A-01055
Range from 2000mm[80"]-

3000mm[ 120··1

¼ 3 
Range from 4000mm( J 60''], 

5000mmf200"] 

• 18 3 •

Page 20 Parts List for CL-100 (L174) 08/08/2017



<,-
...... 

Continuous table I 

!1i A-01005
Range from 750mm[30"]-

2000nun[80"] 
7 Bearing bracket 1 

11 ]! AC-01005 
Range from 2500mm[IOO"J-

5000mm[200"] 

A-01021/750 Metric 750mm[30"] 

A-01021/750-R
Metric 750mm[30"J 

right-handwheel 

A-01021/1000
Model A, metric model B 

I OOOmrn[ 40"] 

A-0102 l/1000-R
Metric I OOmrn[ 40"] 

1 right-hand wheel 
A-01021/1500 Metric l 500mm[ 60"] 

A-01021/1500-R
Metric l 500mm[60"J 

right-hand wheel 
A-01021/2000 Metric 2000mm[80") 

A-01021/2000-R
M.:tric 2000nun[SO''J 

right-hand wheel 
AB-01021/750 Inch 750mm[30"] 

AB-01021/750R 
Inch 750mm[30"] 
right-hand wheel 

AB-01021/1000 Inch 1000mm[40"] 
8* leadscrew ��\� Inch 1 OOOmm[ 40") 

� AB-01021/1 OOR 

1' �+t �\.)!¥ 1 
right-hand wheel 

AB-01021/1500 Inch 1500mm[60") 

AB-0102 l/l 500R 
Inch 1500mm[60"] 

right-hand wheel 
AB-0102 l /2000 Inch 2000mmf 80"] 

AB�O I 02 l/2000R 
Inch 2000mm[80"] 
right-hand wheel 

AC-01021/2.Sm Model C2500mm [100"] 

AC-01021/2.SmR 
Model C 2500mm [JOO"] 

right-hand wheel 
AC-01021/3000 Model C3000mm [120''] 

I AC-0!021/3M B 
Model C 3000mm [120"J 

right-hand wheel 
AC-01021/4000 Model C 4000mm [160"] 

AC-01021/31\1 B 
Model C 4000mm [160"] 

right-hand wheel 
AC-01021/5000 Model C 5000mm [200"] 

9* Feed rod 
A-01022/750 Model A , B 750mm[30"] 

I 
A-OJ 022/1000 Model A , B 1000mm[40"'] �,-+f 

• 18-4 •

Page 21 Parts List for CL-100 (L174) 08/08/2017



(? 
,.,... 

Continuous table 2 

A-01022/1500 Model A , B l 500mm[60"] 
A-01022/2000 Model A , B 2000mm[80"] 
AC-01022/25m Model C 2500mm [100"] 
A C-01022/3 000 Model C 3000mm [120"] 
AC-01022/4000 Model C 4000mm [160"] 
AC-0 I 022/5000 Model C 5000mm [200"] 

A-01023/750 Model A , B 750mm[30"] 
A-01023/1000 Model A , B I 000mm[ 40"]
A-01023/1500 Model A , B 1500rnm[60''] 

!\w A-0 I 023/2000 Model A , B 2000mm[80"] 
10* Operating lever I 

AC-0 I 023/25m Model C 2500mm [100"] 
·���·

AC-01023/3000 Model C 3000mm [120"] 
AC-0 I 023/4000 Model C 4000mm [ 160"] 
AC-0 l 023/5000 Model C 5000mm [200"] 

A-0 I 051/750,2000-1 Model A , B 750mm[30"] 
1 A-01051/1000 M0<lel A B J000mm[40"] 

A-01051/1500 Model A B J 500mm[60") 
I A-01051/750,2000-l

Model A B 2000mm[80"] 
l A-01051/2000
I AC-0 I 05 l/2.5mm-l 

Model C 2500mm [JOO"] 
l I* Oil pan I AC-01051/2.Smm-2 

I AC-0 l 05 l/3mm-l Model C 3000mm [ 120"] 

;�a 
l AC-0105l/3mm-2 
I AC-0 I 05 l/4mrn-l 
2 AC-0105 l/4mm-2 

Model C 4000mm [160") 

I AC-01051/Smm-l 
Model C 5000mm [200"] 

2 AC-01051/Smm-2 
12 Front leg t� D l PM-01002/A 
13 Screw�� 2 M8X)2 
14 Cap 4" l A-01054

15 Cap piece 1 A-01073

1� 

A-01071B or
Swing over bed 400mm[l6''] 

A-01072A

16* CO\'Cf 1 

'� 
A1-0I 0718 or 

Swing over bed 500mm[20"] 
A 1 -01072A

· 18 5 • 

Page 22 Parts List for CL-100 (L174) 08/08/2017



(� 
Tnw 

Continuous table 3 
A-010561750, 1000 750mm[30"], I OOOmm[ 40"]

A-01056/1500, 2000 l 500mm[ 60"],

2000mm[80"] 
17* Cap 2 Model C 2500mm [100"] 

AC-01056 Model C 3000mm [120"] 
j:_ 3 Model C 4000mm [I 60"] 

3 Model C 5000mm [2�Q] 

Ci!P 
AB-01053 Without electrical obst'fti�ffng 18* 
AB-01053 With electrical obstructing Ji; 

19 Cap�h l A-010528
Baffle f&i:tk A-01076A Without elec trical obstructing 20* 

� With electrical obstructing Cap 
21 Screw ��T 1 M6xl0 121-4 
22 Cap � 1 A-01057
23 Pin � 2 8x35 )41-2 
24 Bush � 1 A-01012
25 Bush � 1 A-01013
26 Pin 1bi 2 4x30 144-1 
27 Screw.� I M8xl0 122-1 

28 Socket head cap 
1 M10x70 121-9

,__ ..._sg:�� 
29 Socket head screw 1 M10x25 ]21-9

2 A-01024
750mm[30"] 30* Teeth bar l A-01025

!}, *-
-, 

.) A-01024 I 000mm[40"J 
4 A-01024 1500mm(60"J 
6 A-01024 2000mm[80"J 
6 Model C 2500mm [100"] 

. 

8 A-01024 Model C 3000mm (120"] 
11 Model C 4000mm [ 160"] 
13 Model C 5000mm [200"] 

1 A-01025 Model C 4000mm [160"] 
Model C 5000mm [200"] 

6 Model A , B 750mm[30"] 
Model A , B 1000mm[40") 

8 Model A , B l 500mm[60"] 
12 Model A , B 2000mm[80"] 31* Socket screw 
10 Ml0x35 121-9 Model C 2500mm [100''] 

\19 t-r:f) tf l1 12 Model C 3000mm [120"] 
16 Model C 4000mm [160"] 
20 Model C 5000mm [200"] 

• 18-6 •

Page 23 Parts List for CL-100 (L174) 08/08/2017



(� 
TorTIO 

Continuous table 4 

6 Model A , B 750mm[30"] 
Model A , B 1000mm[40"] 

8 Model A , B 1500mrn[60"] 
12 Model A , B 2000mm[80"J 

32* Pin 
10 8x45 141-2 

Model C 2500mm [JOO"] 
12 Model C 3000mm [120"] 
16 Model C 4000mm [ 160"] 
20 Model C 5000mm [200"] 

33 Cap � I A-01074
34 S cr�'IYW in I 10x50 J41-3 
35 Pu[rQa 1 A-01033
36 H<!Jl< l\s: 1 A-01031
37 H�.trli._,;lo �·��w I M8xl6 J22-4 
38 "?}j�h

--J 

I A-01014
39 p�·m I 5x30 J41-l 
'10 Ha_:i1Je' eating I A-01009
41 • "Pi 1 1 !0x50
42 Split pin�,tJ 2 3x16 ]44-9 

6 
Range from 750mm[30"]-

l 500mm[ 60") 

43 
Foundation 

10 M20x50 121-1 
Range from 2000mm[80"]-

adjusting b olt 3000mm[ 120"] 
1117 lltPff ti 

14 
Range from 4000mm[ 160"], 

5000mm[200"] 

6 
Range from 750mm[30"]-

1500mm[60") 

44 Nut 10 M20 Jl 2-8 
Range from 2000mm[80"]-

�� 
3000mrn[ 120"] 

Range from4000mm[ 160"], 
14 5000mm[200"] 

45 Adapter {tj I A-01036
46 Shaft � l A-01032
47 Lock,i.&ig leeve 1 25 ]65-1

48 HoldLnP �crew I M8xl 0 122-4 
49 -tr·:l't�h 'f.J 1 A-01011
50 R<?.'J ��okc 1 A-01008
51 .... B'oit ti.½-: 2 M20x80 J21-l 
52 Ge mel4,Jlil% 4 Q72-2-31 
53 Nut ttf9. 2 MS J 1 l -1 
54 Clout tiJ� 2 8 JS 1-1 
55 Nail i $f 2 A-01037

• 18-7 •

Page 24 Parts List for CL-100 (L174) 08/08/2017



<7 
nrr• 

Continuous table 5 
56 Data plate .:t-dJ 1 A-01091
57 Rivet��F 1 4 2x4 J83-1 
58 Handle :f.¼ l B-(Cr)L 1 0x80 214-1 
59 Hook � 1 A-01015
60 Lock � l A-01016
61 Pin J;t,. l 10x45 J41-l 
62 Pin 4tl 1 3x20 J41-l 

63 
Soc�

�
\
W

ap 
r'9 sc ew 1 2 M6x35 121-9 

64 Pin �� I 6x25 144-1 
65 Pin � 1 4x25 144-1

66 Pin .. 2 6x70 J44-l 
67 HgJgjru:.ss::rew I M12x20 122-10

68 
�r'l(ey tvi I 8x56 Bl-IA 

69* B
lt���ley I A-01007 Motor frequency : 50Hz 

>1/ :t; AB-01007 Motor frequency : 60Hz 
70 Holding screw I Ml2x20 122-6 

Y132M-4 7.5kW 
71 Main motor I YI60M-4 llkW 

:fJ{Jttv Yl60L-4 15kW 
72 Screwt$?ii' 4 Ml0x35 121-1 
73 Nut t.9;-ffi, 2 M20 JI 1-1 
74 Washer ii1J1 3 20 153-1 
75 Washer -ff.� 1 A-01082
76 Big washer I 20 151-3 
77 Screw bolt �t 1 A-01034

B-2210 Motor size: Yl32M-4 
78 V-belt 4 Motor size: Y160M-4/ 

::�; 
B-2 I 84

Yl60L-4 
79 Mo!Qi;_ CMJinet I AB-01004 
80 '�a'ff � I A-01035

• JS-8 •

Page 25 Parts List for CL-100 (L174) 08/08/2017



Table 18-2 headstock .ttti!H{ 

Serial No. Name Unit Part No. Remark 

A-02001 A
Model A, C 

Swing over bed 400[16"] 

Al-02001A Model A, C 

l* Box 1 Swing ov.er bed 500[20"] 

�t$- AB-02001 A Model B 
Swing over bed 400[16"] 

A1B-02001A Model B 
Swing over bed 500[20"] 

2 Top�-k 1 A-02002
3 Belt pulley\n � 1 A-02003
4 Bearing seat-GI �-1\- 1 A-02004

Cap 1i A-02005 Model A, C 
5 I Model B AB-02005
6 Cap � 1 A-02006
7 Pump body�c- I A-02007
8 Handle seat;P; �.1� I A-02008
9 Handle seat 1 A-02009
JO Handwheel -=f-� 3 A-02011
11 Bearing seat 'fr fz:Lm- 1 A-02012
12 Fork -ti: I� 1 A-02013
13 Fork 1 A-02014
14 Fork " l A-02015
15 Fork 1 A-02016
16 Lever -, lh- I A-02017
17 Lever 1 A-02018
18 Lever 1 A-02019
19 Lever 1 A-02021
20 Lever 1 A-02022.. 
21 Lever 1 A-02023
22 Lever l A-02024
23 Lever I A-02025
24 Lever 1 A-02026
25 Lever ,, 1 A-02027
26 Cap ,! 1 A-02028,_ 
27 Cap I A-02029

28* 
A-02031 Model A, C 

Ring � 1 
1 \ AB-02031 Model B 

29 Bush r 2 A-02032
30 Bush 1; 1 A-02033

• 18-9 •

Page 26 Parts List for CL-100 (L174) 08/08/2017



<7 
Trno 

Continuous table 1 

31 Bush :1; 2 A-02034

32 Pumptop1,i 1 A-02035

33 
Pressure JHk 

1 A-02036
plate 

34 Cap � 1 A-02037

35 Cap � 1 
A-02038 Model A, C 

AB-02038 Model B 
36 Bush 1 2 A-02041

37 Bush if 1 A-02042

38 Bush 1 A-02043

39 Bush ,, 1 A-2044A

40* Spindle� 1 
A-02051 Model A, C 
AB-02051 Model B 

41 I shaft I A-02052

42 II shaft 1 A-02053

43 III shaft 1 A-02054

44 IV shaft i fl-020;:i5 

45 V shaft 1 
A-02056 Model A, C 
AB-02056 Model B 

46 VI shaft 1 PM-02057 

47 IX shaft 1 A-02058

48 X shaft 1 A-02059

49 VIII shaft 1 A-02061

50 XI shaft 1 A-02062

51 XII shaft l A-02063

52 XIII shaft I A-02064

53 XIV shaft 1 A-02065

54 Shaft � 1 A-02066

55 Shaft 1 A-02067.. 
56 Shaft - 1 A-02068

57 Shaft 
" 

1 A-02069

58 Shaft 1 A-02071

59 Shaft 
V 

1 A-02072

60 Shaft � 1 A-02073

61* Shaft 
A-02074 Swing over bed 400[16"] 

1 � 
A-02074 Swing over bed 500(20") 

62 Shaft .., 1 A-02075

63 Shaft 
,, 

1 A-02076

64 Shaft " 1 A-02077

65 Shaft 
.. 

1 A-02078

66 Gear .,1£'1)';:- 1 A-02081

67 Gear 1 A-02082

• 18-10 •

Page 27 Parts List for CL-100 (L174) 08/08/2017



<? 
. ..,.. 

Continuous table 2 
68 Gear J,� 1 A-02083
69 Gear 1 A-02084
70 Gear " 1 A-02085
71 Gear 

\ 
1 A-02086

72 Gear 1 A-02087
73 Gear I A-02088
74 Gear 1 A-02089
75 Gear 1 A-02091
76 Gear 1 A-02092
77 Gear 1 A-02093
78 Gear I A-02094
79 Gear 

' 
1 A-02095

80 Gear 
.. 

1 A-02096
81 Gear 

,, 
l PM-02097 

82* Gear 1 
A-02098

-, AB-02098
83 Gear ,, 1 A-02099

84 Gear I 
A-02101

" AB-02101

85 Gear 1 
A-02102

.. AB-02102
86 Gear " 1 A-02103

87 Gear l 
A-02104

" AB-02104
88 Gear 1 A-02105
89 Gear .. I A-02106
90 Gear " I A-02107
91 Gear .. 1 A-02108
92 Gear I A:_02109 
93 Gear 

., 
I A-02111

94 Gear ,, I A-02112
95 Gear ,, I A-02113
96 Gear " 1 A-02114
97 Chain gear� j;: 2 A-02121

98 
Tension 
wheel �lil1 1 A-02122

99 Cam 8f 1 A-02123
100 Brake wheel �\ � I A-02124
101 Ring �, I A-02131
102 Bush 1: I A-02132
103 Shield ring :t?J ;1,1, 2 A-02133
104 Shield ring 2 A-02134

• 18-11 •

Model A, C 
Model B 

Model A, C 
Model B 

Model A, C 
Model B 

ModelA,C 
Model B 

Page 28 Parts List for CL-100 (L174) 08/08/2017



<� ...... 

Continuous table 3 

105 

106 

107 

108 

109 

110 

111 

112 

113 

114 

115 

116 

117 

118 

119 

120 

121 

122 

82 

83 

84 

85 

86 

87 

88 

89 

90 

91 

92 
93 

94 

95 

96 

97 

98 

99 

Shield ring �l � 2 

Lever -ii:...-¼: 
Bush f

Bush 

Bush 
Bush 
Bush 
Bush 

,. 

Bush ,, 2 

Screw cap � � I 

Screvi cap " 

Screw cap ,, 2 
Screw bolt �j l 

Pulling plate� fl I 
Pulling plate _ �� 1seating tr x..i� 

Key W I 
Key �i 2 

2 

Sleeve ffY.t

Gear 
Gear 
Gear 
Gear 
Gear 
Gear 
Gear 
Gear 
Gear 
Gear 
Gear 
Gear 
Gear 
Gear 1 
Gear 1 

Chain gear 4� 2 
Tension wheel� '.� 1 

Cam A� 1� 1 

A-02135 

AB-02135 

A-02136

A-02137

A-02138

AB-02138 

A-02139

A-02141

A-02142

A-02143

A-02144

A-02145

A-02146

A-02147

A--02148 

A-02149

A-02151

A-02152

A-02153

A-02154 A

A-02154A

AB-02154 

A-02098

A-02099

A--02101 

A-02102

A-02103

A-02104

A-02105

A.:....._02106 

A--02107 

A--02108 

A-02109

A-02111

A-02112

A-02113

A-02114

A-02121

A-02122 

A-02123

• 18-12 • 

Model A,C 
Model B 

Model A,C 
Model B 

Model A, C 
Model B 

Model A, C 

Model B 

Page 29 Parts List for CL-100 (L174) 08/08/2017



(:-, 
yrn, 

Continuous table 4 
100 

I 01 

102 

103 
104 

105 

106 

107 
108 

109 
110 

111 
112 

113 

114 

115 

116 

117 
118 

119 

120 

121 

122 

123 

124 

125 

126 

127 

128 

129 

130 

131 

132 
133 
134 

135 

136 

137 
138 

139 
140 

Brake wheel �\ii 'ft.- 1 
Ring � 1 
Bush ;f I 

Shield ring 2 
Shield ring 2 

Shield ring 2 

Lever 
Bush 
Bush 
Bush 
Bush 
Bush 
Bush 
Bush 2 

Screw cap �tH 
Screw cap 
Screw cap 2 
Screw bolt 1 

Pulling plate -ti-f i7 I 
Pulling plate seating tli :t!zr>l 1 

Key � t 1 
Key 2 

Sleeve 
Pull rod 
Pull rod 

Link lever 
Screw 
Block 
Block 
Block 
Block 
Block 
Pillow 1j 4 
Ring :ei.... 1 

Pillow -t I 
Pillow 1 
Pillow 2 

Handlebar ;l-j o 1 
handlebar 1 
handlebar 3 
Indicator -J1iirl.ti, 5 

• 18-13 •

A-02124

A-02131

A-02132

A-02133

A-02134

A-02135

A-02136

A-02137

A-02138

A-02139

A-02141

A-02142

A-02143

A-02144

A-02145

A-02146

A-02147

A-02148

A-02149

A-02151

A-02152

A-02153

A-02154

A-02155

A-02156

A---'--02157 

A-02158

A-02159

A-02161

A-02162

A-02163 

A-02164

A-02165

PM-02508 

A-02167

A-02168

A-02169

A-02172

A-021273

A-02174

A-02175/1

Page 30 Parts List for CL-100 (L174) 08/08/2017



<�,.,.. 

Continuous table 5

141 
142 
143 
144 
145 
146 
147 
148 
149 
150 
151 
152 
153 
154 
155 

157 
158 

160 
161 
162 
163 
164 
165 
166 
167 
168 
169 
170 
17] 
172 
173 
174 
175 
176 
177 
178 
179 
180 
181 

Pressure pl a teJtJk 1 
Strongbackj1H 1 1 
Strong back 2 

Balance weight}Aji i Ci rca 6 
Pin {� • 5

Pin 2 
Eccentric pin�� � 1 
Screw bolt ik<£ 'l\t I 

Pillow -tt, 1 
Sliding pi ece.:Jistk I 

Indica to r  fo�-M"- l 
Oil pan �.lh i, 1 

Friction disc fi-jj 16 
Friction disc .. 14 
Bra ke band /}\7rf]�,, 1 

Oil pan 7t17 B, 2 
Dra in lin e ir15W) ' 1 

Plate :fff�t:1-ifr I 
Plate 1 

Oute r rotor �fJf
.J.

Inner rotor t>9#r, 2 

Oil filter ,ff:.tvld

Fri cti on disc A-J-Lrl-. A 1 ·iiw1ra .,.<>

Oil pipe ..;tb� 1 
Oil pipe 
Oil pipe 
Oil pipe 
Oil pipe 

Small hex head bol t 

11,-f,�:A: ti-¾ 

Oblate hex nut 

Locki_!:_S nut 
c;._,iR�y�lj,lj'.J>l. 

" 

2 

3 
3 
2 

2 

A--02176 
A-02177
A-02178
A-02179
A-02181
A-02182
A-02183
A-02184
A-02185
A-02186

A-021475/1
A-02191
A-02192
A-02193
A-02194

A-02196
A-02197

A-02202
A-02203
A-02211
A-02212
A-02221
A-02231
A-02241
A-02242
A-02243
A-02244
A-02245

M12x20 121-1

M16x60 J21-l 

Ml6x80 J21-1 
M20x60 J21- l 

M8 Jl 1-2 
Ml2 Jll-2 

MI2xl.25 Jll-2 
Ml6xl.5 Jll-2 

M20 JI 1-2 
M36x 1.5 J l 4-6 
GM80xl .5 114-6

• 18-11 •

Page 31 Parts List for CL-100 (L174) 08/08/2017



Continuous table 6 
182 

183 

184 

185 

186 

187 

188 

189 

190 

191 

193 

194 

195 

196 

197 

198 

199 

200 

210 

211 

212 

213 

214 

215 

216 

217 

218 

219 

220 

221 

222 

223 

2?4 

225 

226 

227 

228 

229 

230 

231 

232 

Cylinder head sere\\�� 
Half round screw��� 

Sunk head screw
-0l

i® 

Sock,e
�

e

,t.i1
p screw

'rF]'1, * . 
Tap�r�4JislcJmg screw 
Taj:ier!e'ncfMtdifig-Screw 
F�.t;.�A1'1o.W.ing screw 

ErTalibfcuiig "strew 
':::. ., ' ,,...,..,�v 

!;,' ,� ,. � � quare ea a,'.s�re\V 
1w o-r, 1"Y-f'J 

Washer 
-rti Ill 

Slot washer .'.H-P tj, � 
Single-ear �opping washer 

��)t.lf'.:q'.l,!'J 
�ir«i

p
m 

Inner screwed taper pin
Tr---) !l.'�1,l BJ�ftj 

Straight pin 

l]#-1� 

1 

11 

Sunk head ri vet-=�.,Ht/P: ;r 
Rivet for plate�@ �1 

1 

10 

4 

3 

4 

3 

24 

1 

4 

2 

2 

6 

2 

1 

1 

I 
1 

1 

2 

) 

I 

2 

2 

l 

1 
8 

4 

I 

I 

1 
3

18 

Shaft end check ring t.J-.l:. .A.112

r/1rnf4:� 
for hole 

"lJ { �-ti fl) 

Circlip for shaft 

1W rn � 'f� tJ;, ti)

2 

1 

l 

1 

l 

2 

2 
2 

GMI00xl.5 114-6 

M6x16 121-8

M6x10 121-4

M5xl2 121-6

M6x12 121-6

M8x25 121-9 

MIOx25 121-9 

Ml0x40 122-4 

M8x20 122-6

Ml2xl4. 122-3 

M8x14 122-5

M8xlxl0 122-9 

Ml0x25 121-7

12 151-1

201 ,51-1 

A 12-40 151-5

6 155-3

6x30 : J41-l 

6x45 

8x40 . J41-2 

3xl0 J44-l 

3x16 J44-l 

5x10 J44-l 

5x25 J44-l 

Sx40 J44-l 

6xl6 144-1

6x25 144-1

8x20 144-1

8x28 144-1

12x70 J44-I 

3x8 182-167 

2x4 J83-l 

B30 164-1 

47 162-3

80 162-3

16 162-2

18 ]62-2 

22 162-2

25 ]62-2 

30 162-2

35 162-2

• 18-15 •

Page 32 Parts List for CL-100 (L174) 08/08/2017



• 

<7 '"" 

., .;, 
Continuous table 7 

: .. , , 

_:{ '"":". 33 1 40 J62-2 -� ... : i,-2 

\-234 1 58 J62-2 
·./, 235 l 75 J62-2 ' 

Steel ball �� 236 4 10 GB308-64 
237 4 5x5x10 J31-1A 
238 2 6x6x16 J31-1A 
239 1 8x7x35 Bl-IA 
240 

Flat key 
1 12x8x50 J31-1A 

241 ii,1l 1 12x8x70 J31-1A 
242 3 16xl0x50 Bl-IA 
243 3 5xl9 J33-1A 
244 Semicircular key 

* 111 �lt
2 6xl9 J33-1A 

246 Seal nutl-ft:?�� l Gl/2" G34-2 
247 Inner hex oil plug.l-:.:� l .. tMl Ml6xl.5 G38-4 
248 Rubber blanket�m.� l 1-1,10 66HG4-330-66
249 I l 2x 1.9 051-2

250 "O"-ring o��l{\ I l 6x2.4 G51-2 
251 4 25x2.4 G51-2 
252 I 80x3.l G51-2 
253 

"O"-ring I 125x3.1 G51-2 
254 I 135x3.l G51-2 
255 1 180x5.7 G51-2 
256 

Pipe junction bwi1*. 3 6 G91-1 
257 l 10 G91-l 
258 3 6 G91-2 
259 

Clo��� insert
I 10 G91-2 

260 Shaft sleeve 1,t,-1 1 B-Cu 30x25 Q4I-1
'261 Sleeve for shaft mfbi 1 J-80xl6 Q43-l

28x35x20 Q43-1-J 
262* 1 

28x35x60 Q43-1-J 

263 I 30x37x20 Q43-1-J 
264 Sleeve 30x37x60 Q43-l-J I 

265 f*l 2 40x48x25 Q43-1-J 
266 1 75x85xl4 Q43-1-J 
267 I 40x48x20 Q43-1-J 
268 I 38x47x30 Q43-l-J 
269 

J�t 
I 90 Q55-8 

270 
Salver 80 Q55-8 I 

• 18-16 •

Swing over bed 
400[16") 

Swing over bed 
500[20"] 

Page 33 Parts List for CL-100 (L174) 08/08/2017



Continuous table 8 

271 4 

272 
Plug 

mt I 

273 Plug 1 
274 Fitting pin .J'.H��� 1 
275 2 
276 

Pressure spring 
3 

277 -1 
278 �-0� 1 
279 4 

280 Sliding piece 7 
281 .::Ja-fl 1 
282 Roundness oil levelerfiil It, 2 
283 
284 
285 
286 

287 
288 
289 
290 
291 
292 

293 

294 

295 

296 
297 

298 

300 
301 
6 

Holdecaj)t{*l 

Bearing 

Dou
�

le-lined axipetal
ql� 1� 1�iliJfn-cylin er roller nng 

�.:;-w� 
BiJa

�
al ��

gle-
�9:x f;32 t:17 . 1W c ta e g 

Single-lit t.arr rier
�7r1) �i

;, 
��"' 0# --

Single-roi�h roller
��l't n�Zrm 

Wiresteel ring�¼3l 
Pillow -:rll

Stopping washeq1C 
i'b� 

'.Y 
I

5 
1 
1 

...., 
2 
2 
2 
1 

1 

1 

I 

I 

I 

1 

I 

i, 1 
1 
l 

6 Q56-l 
25 Q56-1 
50 Q56-] 

170 Q71-l-34 
0.8x5x 16 Q81-1 
1.6x8x18 Q81-1 

l.6xl0x25 Q81-l
2x25x40 Q81-l

12 Q99-l 
B-12 Q99-1

16 Q99-1
20 R51-2

0.5x25 R95-1 
25x47x12 105 
30x55x13 106 
15x52x15 205 
48x80x18 208 
25x62x17 305 
30x72xl9 306 
35x80x21 307 
40x90x23 308 

75xl 30x25 D215 
80x125x34
D3182116 

100x150x37
1D3182120K
J00x150x60
5D2268l20 

45x85x21 7209 
40x90x35.5 7608 
Pitch 12.7(bicycle 

chain) overall length 46
sections 

70 ]62-6 

PM-02509 
AB-02041 

• 18-17 •

Add in model B 

Page 34 Parts List for CL-100 (L174) 08/08/2017



Table 18-3 Tail stock 

Serial No. Name Qty Part No. Remark 

A-03001 Mode!A, B, C 

I* Tailstock body. 1 Swing over bed 400mm [ 16"] 

fi�,v} A1-03001 
Model A, B, C 

Swing over bed 400mm ( 16"] 
2 Lower brake-rod-shoel h'ltt A-03009
3 Upper brake-rod-shoeLI ,Ml A-03008
4 Washer -tJ,� 1 A-03042
5 Screw bolt ti if 1 A-03032
6 Pin Mi I 5x25 J44-l 
7 Handle ;H� 1 A-03033
8 Screw lf.%':;-r 1 MSxl0 08833-67 
9 Key Im 1 A-03035

10 Oil cup .:MJ-):,h 1 10 R7l-l 
A-03021 Metric lathe 

11 * Quill ti1 1 AB-03021 Inch lathe 
A-02021-A Metric and Inch double-scale 

12* Nut �Jj 1 A-03005 Metric lathe 
A-03005-n Inch lathe 

13 Pj!J. l Sx25 141-1 
14 Sock'.?t_,h�hct'cap screw 3 M6x20 121-9 
15 Key � 1 A-03036
16 Elastic co!lar),i'f'.t� l�l 10 154-1

17 Screw l Ml0xl6 J21-8 

18* Leadscrew A-03022 Metric and Inch lathe 
A-03022-n Lathe of the whole inch 

19 Semicircular key �W il4' 1 22 J33-JA 
20 Thrust bearing�_./71 l:i.11 8205 GB301-84 
21 Bearing seat-t.h.1-1 :, 1 A-03004
22 Oil cup I 1 10 R71-l 
23 Socket head cap screw 4 M8x20 121-9

24 Handle 1 8-250x22 Z54-2
25 Washer 1/l ff\ 1 16 JS 1-1 
26 Nut 2 Ml6 1 l 1-1 
27 Handle sleevq;tUi 1 Zl3-l-1-3! 
28 Handle lever w.,-1; 1 Zl3-l-1-32 
29 Wiresteel ring��� � 1 Zl3-l-1-33 
30 Handle 1 A-03033

31 Holding screwl�� iJ 1 M8xl6 122-6 

32 � 1 Handle seating�]. /\-03006 
' I 

• 18-18 •

Page 35 Parts List for CL-100 (L174) 08/08/2017



<7 
.� 

Continuous table I 

33 
34 
35 
36 
37 
38 
39 
40 
41 

42 
43 
44 
45 
46 
47 
48 ---
49 
50 
51 
52 
53 
54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 

65 
66 
67 
68 

Pin 
Pin 

Bush � 
Screw 

Semicircular key*l\¼ 
Eccentric pin4'i� 

Bush 
Pressure plate �{h_ 

Spherical washer�ii) 
Taper washer 41i rf7 

Nut 
Pin 

A[mul� bba,11.pearing 
tt'J'v�,B-6's'l{"C 

Rubber blanket� (n, 
Pillo� ,_ ___ - --

Steel bal I W)?!F, 
Pillow -if) 

Pressure -a.th 
Screw 

Pin 
Chip scraper1Jl lfr:l:k

Screw 
Screw 

Chip scraper 

I 

I 

I 

I 

� 1 
I 

I 

1 
#Ill 
" V I 

I 

4 
4 
4 

ti 4 
4 
4 
4 
1 
1 
1 
2 

8 
2 

Holding screw�:\H:itr 4 
Bottom plate �k '· 1 

Washer 2 
Nut 1 
Nut 1 
Nut 1 

Socket head cap screw 2 

Holding screw 2 

Socket head cap screw 2 

Plate .J�� 1 

Plate 
.. 1 

5x30 J41-l 
8x16 J41-1 

A-03011
A-03037

5xl9 133-IA 
A-03023
A-03012
A-03031

20 J53-l
20 J53-2

M20xl.5 Jl 1-2 
A-03044

17
A-03043
A-03047
A-03045 -- -

10 OB308-64
A-03046
A-03003
A-03039

5xl4 141-1 
A-03049-B
A-03038

M6xl0 J21-4 
A-03048-B 

M6x18 J22-3 
A-03002

20 151- I

A-03041
M20 J 11-3 

A-03007
Ml2xl20 121-9

M8x25 ]22-6

M12x28 121-9 
PQ-03088 

PQ-030889 

• 18-19 •

Page 36 Parts List for CL-100 (L174) 08/08/2017



Serial No. 

I* 

2 
3 
4 
5 
6* 
7* 
8* 
6 

6 

6 

6 

9 

10* 

11 

12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 

24 
25 
26 

27* 

28 
29 
30 

31* 

Table 18-4 Saddle and carriage 

Name Qty Part No. Remark 

Saddle �-� I A-05001-A
A-05001-R Right-hand wheel 

Hinclz:P�sSl-].Te plate I A-05042A
VS"crew 8 M8x16 121-6 

Chip scraper I A-05064-A
Chip scraper I A-05063-A

2 Felt gasket� ff.J°i A-05083
Oil cup 2 A-05058 Subassembly of oil cup in model 

Oil cup cap,�� 
Oil cup ca� 

Oil cup cover�1 

Rotating cover i� a 
Felt gasketf�f 

Block � 
Nut 

2 A-05067
(2) AB-05411
(2) AB-05412
(2) AB-05413
(2) AB-05083
2 A-05091A

A-050 I 1
I AB-05011

Clout tf It 1 group A-05069

Board -:fh_ 2 A-05044A
Hind pressure plate� ltff;l A-05041A
Front pressure platei ftk 2 A-05006

Nut 4 MIO 111-1 
Screw 4 M10x40 121-1 
Screw 4 M10x30 122-2 

Clip scraperj!\� � 1 A-05061-A
Clip scraper 1 A-05062-A

Pressure plate 1 A-05043
Pin 1 8x25 144-1 

Socket head screw 4 M12x50 J2l-9 
Socket head screw 4 Ml2x60 121-9 

Pin 2 8x60 J4 l-2 
Oil cup 5 10 R71-l 
Screw I M12x70 ]21-7 

Leadscrew il�'f I 
A-05021

AB-05021
Semicircular key 3 5xl9 J33-1A 

Bush ff., I A-05007
Gear 1 A-05031

A-05003
Supporting� 1 AB-05003

• 18-21 ·

A,C 

Subassembly of oil cup in 
model B 

Metric lathe 
Inch lathe 

Quantity and thickness 
confirmed b y  assembling 

·-

Metric lathe 
Inch lathe 

Metric lathe 
Inch lathe 

Page 37 Parts List for CL-100 (L174) 08/08/2017



(� 
Tan 

Continuous table 1 

32 

33* 

34 
35 
36 
37 
38 
39 
40 
41 

42 
43 
44 
45 
46 
47 
48 
49 
50 

51 

52 
53 
54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 

65 

66 
67 
68 
69 
70 

Screw 

Scale ring 
{11{¼1' 

Elastic slicei� \J:. 
Inner ring 11]�4' 
Steel ball ..!f�� 

Pin 
Pin 

Handle bar -JW � 
Nut 
Pin 

Handle 
Handle 

Cross slide ,: ,1-bl 
Socket head cap screw. 

Bush 
Socket head cap screw 

Cap 
Screw 
Screw 

Pillow¥ 
Spring � tt_
Screw I 

Guard shield 
Holding screw�J 

Pin 
- I

Washer� 
Gib, 4-i� ,, -

Top slide lt11 � 
..tJJ� 

Nut 
Leadscrcv,: 

Pin 
Eccentric sleeve,!fu,, !i

Scale ring iif(ff, 
Elastic slice��l:l 
Inner ring 

Handle 
Handle 

Tool post 1J !!} 

4 

I 

l 
1 
I 
1 

I 
1 

2 
I 
I 
1 
1 
2 

I 
2 
1 

1 
2 

2 (6) 

2 

2 
l 

1 
1 
I 
I 

I 

1 
1 
1 
I 
1 

1 

1 

l 
I 

2 
l 

M8x20 J2 l-l

100x!8xl00-n Q67-4-J-32 
AB-05041 

80-125 Q67-4-J-33
A-05004A

8 GB308-64
A-05049

3xl2 J44-I
A-05051

Ml8xl.5 Jl4-4 
5x30 J4 l-l 

(Cr)L14x65 242-1 
(Cr)L10x80x22 ZI 1-1 

A-05002
M10x25 ]21-9 

A-05046-
M!0x55 ]21-9 

A-05071
M6x10 ]21-4

Ml 0x30 J22-l l 

A-05066

l.6x!0x25 Q81-l
M6x30 121-8

A-05065
M8x25 122-5

6x25 ]44-1 
A-05048 
A-05005
A-0400 I
A-05002
A-04011
A-04031

5x30 ]41-1 

A-04004
60x l 8x 100-n 
Q67-4-J-32 

50-60 Q67-4-J-3 l
6xl8 Q67-4-J-31 

A-04021
(Cr)L6x50xl6 Zl 1-1 

A-04041

• 18-22 •

--- -

Used in metric lathe 
Used in Inch lathe 

----

Altogether 6 pieces,4 
pieces used in other unit 

Page 38 Parts List for CL-100 (L174) 08/08/2017



Continuous table 2 

71 Pin 1 A-04044
72 Spring 2 l .6x8x75 Q81-l 
73 Holding screw I A-04052
74 Capping TF..:t-. I A-04045
75 Screw 2 M8xl6 J21-8 
76 Washer I A-04056
77 Check ring -n, F.11 1 A-04048
78 Handle seating I A-04046
79 Handle I A-04047
80 Screw I A-02049
81 Pin I 5x25 J44-J 
82 Screw I A-04055
83 Spring I lx6x25 Q81-l 
84 Ste el ball �ii, l 6 OB308-64 
85 Spring I A-04062
86 Zygote -- ;t!�.;- I A-04061
87 Cam 1 A-04043
88 Shaft 1 A-04042
89 Holding screw I M16x40 122-1 
90 Holding screw I Ml2xl4 J22-3 
91 Spring 1 (Y) lx8x25 QSI-1
92 Pin 1 A-04054
93 Bush 4 A-04059
94 Pillow I A-04058
95 Gib 1 A-04003
96 Screw I A-04053
97 Ste el ball 1 314

11 GB308-65 
98 Oil cup 2 6 R71-l 
99 Hold ing screw 1 Ml2x25 122-3 
JOO Holding screv,r 2 M6x8 122-3 
101 Nut 2 · Ml2 JI 1-1
102 Pillow 2 12 ]51-1

103 Screw 2 A-04051
104 Holding screw I MI0x35 122-5 

• 18-23 •

Page 39 Parts List for CL-100 (L174) 08/08/2017



Serial No. 

I* 

2 

3 

4 

5 

6* 

7 

8 

9 

10 

11 * 

12* 

13 

14 

15 

16 

17 

18* 

19,180 

20* 

21 

22 

23,178 

24 

25 

<7 
Yrno 

Table 18-5 Apron 

Name Qty Part No. 

A-06001-A
AB-06001 

Apron I AC-06001 

�tk� 
A-06001-R

PM-06101/F 

Handle sleeve� I 85 Z 13-1-J-31 

Wiresteel ring?lt\-1�, 11\ l l.2x 13 213-1-J-33

Handle lever::Hb} I 85x20 213-1-J-32 

Handwheel _:\'..� 1 A-06005
A-06002

Supporting I AB-06002

Screw 3 M8x55 121-9 

Pin 2 Ex60 141-2 

Pin I 12x40 144-1

Shaft sleeve 1 18x25 Q41-l 
A-06073 

Gear 1 AB-06073 

Gear I 
A-06074A

AB-06074A

Handle bar -1@� 1 A-05051

Pin I A-05049

Pin I 5xl9 133-1

Steel ball I 6 GB308-64 

Elastic slice RI� I 80-125 Q67-4-J-33

Index ring /7]'�,tt-
A-06088

I AB-06088

Pin 1 6x25 ]44-1

A-06006
Seat ring flJ:flj I AB-06006 

A-06006-R

Seal ring �Wij 1 l 8x2.4 HG4-333 

Bush I A-06011

Pillow 2 A-06115

Gear 1 A-06071

Shaft slee,·e 1 20x16 Q41-l 

• 18-25 •

Remark 

Model A 
Model B 

Model C , 2500-5000mm 
Right-handwheel,750-2000mm 
Right-handwheel,2500-5000mrn 

Model A 
Model B 

Metric 
Inch 

Metric 
Inch 

Metric 
Inch 

Metric 
Inch 

Right-hand wheel 

Page 40 Parts List for CL-100 (L174) 08/08/2017



Continuous table I 

26 

27 

28 

29 

30,52 

31 

32 

33 

34 

35 

36,63 

37 

38 

39 

40 

41 

42* 

43, 126* 

44,125 

45,66 

46,65 

47,54 

48,55,96, 

140,145 

49,53 

50 

51 

56 

57,58 

59 

Pillow 

Clutch ii.b-lt 
'. 

Spring 

Washer 

Semicircular key 

I shaft 

Flat key fµ.t�
Split pin %11�� 

Circular oil leveler� 
,-

II shaft 

Semicircular key 

Seal ring 

Gear 

Seal ring 

Oiliness bushing� 
" ., 

Pin 

Gear 

Cap 

Screw 

Seal ring 

Oiliness bushing 

Gear 

Holding screw 

Bush 

Zygote �h 
IIl(VI)shaft 

Gear 

Oiliness bushing 

Gear 

1 A-06114

l A-06112

1 J.6x18x25 Q81-1

I 14 151-1

,, 
.) 

5x19 133-1

I A-06051

I 4x4x20 131-1

l 4x25 144-9

1 20 R51-2 

1 A-06052

2 8x32 133-1 

l 32x3.5 HG4-333 
1 A-06069
J 

I 25x2.4 HG4-333 

1 A-06031 

1 5x35 141-1

A-06072 
I 

AB-06072 

A-06121
2 AC-06121

8 M8x16 121-6

3 35x3.1 HG4-333 

3 A-06032

4 A-06066

M6xl0 122-4 

4 A-06025

2 A-06089

2 A-06053

2 A-06065
,, 
.) 

A-06033

1 A-06064

• ]8-26 •

Metric 

Inch 

750-2000mm
2500-5000mm

Page 41 Parts List for CL-100 (L174) 08/08/2017



Continuous table 2 

60* 
A-06021

Wormwheel 1 A-06021-R Right-handwheel -
61 _11:;C� f<'J-tJ_ Locating screw 1 M8x16 J22-6 

62 Semicircular key I 6x22 133-1 

64 V shaft I A-06055

67 Stopple -ml l 25 Q56-l 
A-06056 750-2000mm

A-06056-R Right-handwheel, 750-2000rnm_ 
68* VIl shaft 1 AC-06056 2500-5000rnm 

AC-06056-R Right-handwheel, 2500-5000mm 

69 Shaft sleeve l 32x25 Q41-l 

70* Handle seating I 
A-06099

A-06099-R Right-hand wheel 

71 Pin I 5x60 J41-l 

72 Handle 1 A-06102

73 Pin 1 4x30 J41-l 

74 Screw 1 A-06095

75 Steel ball 1 8 GB308-64 

76,198 Spring 4 l.6x8x22 Q81-l

77 Screwed bush�, 1 A-06127

78,112 Screw 2 Ml0x25 122-3

79 Handle 1 A-06101

80,162 Check ring�f1: 2 30 J62-2 

81 Sleeve m,i}: 1 30x37x4 Q43-1-J 
A-06098

82* Handle seating 1 A-06098-R Right-hand wheel 

83,193 Pin 2 5x30 J41-l 

1 A-06107 Diameter of mot or shaft Cl) 14 
84 Splicing sleeve 

A-06107A Diameter of motor shaft Cl) l 1 "ii* 1 

85 Pillow I A-06141

86 Quick speed motor 1 

87 Flat key 1 4x4xl2 J31-l Motor belt 

88 Bolt�* .., 
.J M8x25 121-1 

89 Button seating 1tj � 1 A-06105

90 Handle header � ;,1k 1 A-06104

91 Nut I MI2xl.25 J 11-2 

• 18-27 •

Page 42 Parts List for CL-100 (L174) 08/08/2017



(7 
...... 

Continuous table 3 

92 Cap 1 A-06151

93 Cap I A-06012

94 Handle 1 A-06103

95 Pin 1 8x25 144-1

97 Guard shield -;ff;!: l A-06003

98,171 Screw 8 M8x20 121-9 

99 Bracket 1� I A-06043

100 Shaft sleeve 1 B35x35 Q41-1 

101,123 Screw 2 M8x10 J22-4 

102 Screw 1 M6xl6 122-4 Used in lathe l .5M,2M 
A-06026 Used in lathe 1.5M,2M 

103* Bush 1 AC-06026 2500-SOOOmrn 
104 Pin 2 12x25 J44-] 

A-05022 �.1c(ric ,750 -:'.000,Tu�i 

ti� AB-06022 Inch ,750-2000mm 
105* Split-nut �m I AC-06022 Metric ,2500-5000mm 

AC-06022-n Inch ,2500-5000mm 
106,113 Screw�� 3 MIO JI 1-1 

107 Screw 2 A-06094

108 Gib I A-06111

109,128 Screv,r 8 M6x10 J21-6 
A-06004 750-2000rmn

A-06004-R Right-hand wheel, 
750-2000mrn 

110* Split-nut seating l AC-06004 2500-5000mrn 
-4·ti1� 

PM-06004/B Right-
handwheel,2500-5000:nm 

111 Pin 1 8x.50 J44-1 

114 Screw 1 M10x25 J21-9 

115 Check ring I 20 162-2

l 16 Washer 1 20 GI3848-66 

117 Shaft sleeve 1 28gax20 Q41-1 

118,120,1 
Holding screw M6x8 J22-3 

24 

I 19* Gear I 
A-06067

A-06067-R Right-hand wheel 

121* Gear l 
A-06068

A-06068-R Right-hand wheel 

• ]8-28 •

Page 43 Parts List for CL-100 (L174) 08/08/2017



Continuous table 4 

122 

127 

129 

130 

131 

132,135 

133 

134 

136 

137 

138 

139 

141 

142 

143 

144 

146,172 

147* 

148,I 97 

149 

150 

151 

152 

153 

154 

155 

156* 

157 

158 

159 

160 

161 

IV shaft 

Paper pillow iftj}_. 

Cap 

Paper pillow· 

Check ring 

Pillow 

Gear 

Shaft sleeve 

IXshaft 

Check ring 

Sleeve �&" 

Bush Ii 
Gcci.r 

Flat key 

Feed rod sleevei;f:f 
Bush 

Bearing 

VIllshaft 

Screw 

Flat key 

Oil strap -=kb:f-1, 

Pillow 

Gear 

Spring 

Pin 

Roller �J., 

Clutch body ti 
Flat key 

Zygote i10;-J.;--
Zygote 

Steel ball 

Spring 

1 A-06054

1 A-06132

l A-06122

1 A-06133

l 18 162-2

2 A-06109

1 A-06062

I 25x25 Q41-I 

I A-06058

1 38 162-2

I 38x47x4 Q43-l-J 

1 A-06024

1 A-06061

I 6x6x25 131-1

1 A-06082

1 A-06023

2 25x52xl 6.5 7205 
A-06057

A-06057-R

4 M6xl0 121-4 

I 8x7x30 ]31-1

I A-06123

I A-06108

J A-06063
,., 
_) 

0.3x3x12 QSl-1 

3 4 C31-1-35 

3 8 C3 l-1-34 
A-06083A

1 A-06083-R

1 8x7x16 J3 l-l 

l A-06084

1 A-06085

4 10 GB308-64 

4 I .6x8x32 Q81-1 

• 18-29 · 

Right-handwheel 

Right-hand wheel 

Page 44 Parts List for CL-100 (L174) 08/08/2017



Continuous table 5

163 

164 

165 

166 

167 

168 

169 

170 

173 

174,205 

175 

176 

177 

179 

181, 19 I 

182 

183 

184 

185 

186 

187 

188 

189* 

190 

192 

194 

195 

196* 

Pillow 

Wire /2-',H:1 

Screwed stopple�f i 4 

Sliding board ..:�.b, 1 

Holding screw l 

Nut 

Seal ring 

Bearing seat 

Screwed loop 

Screw 2 

Seal ring· I 

Cover ti 1 

Check rin[' I 

Lever i� I 

Sliding piece .:::�{t 5 

Shaft J 

Cap J 

Check ring l 

Seal ring 1 

Shaft 1 

Transmission fork1fu 1 

Transmission fork 1 

Pin 4 

lnterlo�c�J),ill �eating 1 
;;:. 

"" 1/1\t'l'. 
Interlock pin �{i I 

Stopple -tfn � I 

Controlling shaft� J 

A-06086

<!J0.8 

A-06096

A-06087

M12x60 J22-9 

M12 JI 1-2 

95x3.I HG4-333 

A-06007

A-06097

M5xl2 121-6 

56x3.5 HG4-333 

A-06125

l 4 162-2

A-06013

I 2 Q99-I 

A-06113

A-06161

22 ]62-4

/\-06116A

l 6x2.4 I IG4-333 

A-06091

A-06041
A-06042

A-06042-R
6xl4 144-1

A-06009

A,06092

35 Q56- I
A-06081

A-06081-R

199 Pin 3 A-06106

Right-handwhecl 

Right-handwhecl 

200 Paper pillow J A-06131 
t------J----'-__: ____ 1 _ __:___ -- -------+----------- -

20 I Cap l A-06008

202 Screw 6 M8xl6 J21-l 

• 18-30 ·

Page 45 Parts List for CL-100 (L174) 08/08/2017



(� 
..... 

Continuous table 6 

203 Copper \Vasher �l'\tl �1 13 G52-5 

204 Oil plug .::.a,� I Ml2xl.25 038-2 

206 Check ring -;tb If\ 1 B25 J64-l 

--

---

--- -

-e---

- --

-

---

• IR 3! •

-

Page 46 Parts List for CL-100 (L174) 08/08/2017



Serial No. 

1 
2 
3 

4* 

5 
6 
7 
8 
9 

10 
11 
12 
l] 

14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 

26* 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 

<� '""' 

Table 18-6 feed box tlt-r4-�

Name 

Box �lnl 
Cover � 
Cap 

Plat e t-i�
Bush 
Top � � 

Socket head cap screw 
Pin 

Screw 
Rivet for plateZ:1_� 

Screw "' ., 

Spring 
Pil:O\\' 

Screw bolt it-:H-
Socket head cap screw 

Indicator .fE jr,;tf, 
Pin 

Paper pillow 
Paper pillow 

Cover j__ 
Oil plug -:;w :J:_ 

Circular oil lever 
Screw 

Shield ring for shaft�� 
Bearing 4, ·1

Gear 
Shaft 

Bearing 
Shield ring for shaft 

Gear 
Bearing 

Cap 
Oil plug .;1±7� 
Adjuster �mit

Gear 
Gear 
Gear 
Shaft 

Qty Part No. Remark 
1 A-07001
1 A-07133
I A-07132A

A-07151 Used in metric lathe 
Used in Inch lathe AB-07151

I A-07012
1 A-07002A
2 Ml2x50 121-9 
2 l0x60 141-2 
9 M8xl2 121-4 

24 2x4 183-1 
4 M6xl6 121-8 
4 lx!0x!0 Q81-l 
-� J\-05056 
2 A-07126A
6 MI0x30 12109

3 A-02175
2 8x50 141-2 
I A-07156
1 A-07155
1 A-07131
l Ml 2xl.25 G38-2/\ 
1 20 RSI-2 
3 M!0x30 J2)-l I 
l 17 ]62-2

9 203 GB276-86 
2 A-07066
I A-07039
5 105 GB276-86 
3 25 ]62-2

I A-07064
1 304 GB276-86 
I A-07099
2 fv1 I 6x 1.5 G38-4A 
2 A-07122
I A-07067
I A-07068
1 A-07069

I 
---

I A-07036

• 18 33 •

Page 47 Parts List for CL-100 (L174) 08/08/2017



Continuous table I 

39 

40 
41 

42 
43 

44 

45 

46 

47 
-

48 

49 

50 
51 

52 
53 

54 

55 
56 
57 
58 
59 
60 

61 
62 
63 
64 - . 

65 
66 

---

67 
68 

69 

70 
71 
72 
73 
74 
75 
76 
77 
78 
79 

Bush ,i 2 A·07l l 9 

Wire /2A-� 2 <l>0.8xl 50 
I Iolding screw 2 M8xl0 122-5

Gear I A-07071
Gear I A-07072

Gear I A-07073

Cage ring u,lfi) 2 A-07127
Washer 5 A-07124

Bush l 25x32x28 Q13 1-J 

Gear l A-07063
Shaft l A-07035
Gear l A-07062

Dearing l 303 GB276 86 
Cap 1 A-07098

Gear shaft I A-07032
. 

Scmicirc11br kt'� I tlxl 9 J11 l A
-- --

Cage ring 1 A-07128 
Bearing l 205 GB276 86 

Gear l A-07065
Gear l A-07061

Dearing I 305 GB276 86 
Shaft l A-07031
Gear 1 A-07079
Gear l A-07061

Spring washer 2 35 ]51-1 
Slot washer I AJ2-40 .151 5

Gear J A 07074 -- --

Shaft 1 A-07033--
Gear l A 07075 

-- --� 
Gear shaft I A-07031
Bearing 2 7000106 G8276-86 -
\\'asher 2 A-07123

Thrnst ball bwi,,g":t. 
Bearing seat I 

Socket head cap �crew 8 
Cap I 

DSJ06 GB301-8G
A-0700-l

I\11 0x25 J21-9

A-07125 -- --
!lush I A-07015 - - -
Nut � A-07121-- -

Bush I A-07095
-- -

Pin 4 fol0 J-l 1-1-
G-:ar I I A-07076

• 18 3•\ •

I 

--

-- - -

--

� 
-- -

--
--

--- -
-- --

Page 48 Parts List for CL-100 (L174) 08/08/2017



Continuous table 2 

80 Gear 

81 Shaft 

82 Bush 

83 Gear 

84 Gear 

85 Gear shaft 

86 Bush 

87 Cap 

88 Washer 

89 Bush 

90 Shaft 

91 Lever 

92 Pin 

93 Sliding piece 

94 Sliding piece 

95 Shaft 

96 Carn 

97 Drawable shaft 

98 Lever 

99 Shaft 

100 "O" felt ring 

IOI Key 

102 Shaft 

103 Locating \Vasher 

!04 Screw 

105 Handle bar 

106 Hand wheel 

107 Check ring 

108 Screw 

]09 Steel ball 

110 Spring 

111 Screw 

112 Pin 

ll3 Shaft 

114 I.ever

115 Shaft

116 Lever

117 Circlip for shaft 

118 Cam 

1 I 9 Steel ball 

120 Sliding board 

I A-07077

l A-07037

1 A-07014

1 A-07078

I A-07079

I A-07038

I A-07096

I A-07003

1 051-1 25

1 A-07096

2 A-07044

1 A-07009

5 J44-l 5n6X 14 

6 Q99-l B-10 

7 Q99-l 12 

2 A-07111 

I A-07093

I A-07114

I A-07011

I A-07047

2 G51-2A 25X2.5 

6 J33-1A 5XJ9 

I A-07043

2 Z34-2 22 

6 121-6 M6XJ2

2 A-02174

2 A-02011

3 ]64-1 R30 
.., 121-6 J\15X 12.J 

3 GBJOS-64 10 

2 Q81-l Yl-l.6X8X 18 

2 122-3 Ml2Xl'1

2 J44-] 6n6X 14

2 A-07113

l A-07005

2 A-07046

l A-07006

I J62-2 16

2 A-07092

G Gl3308-64 5

2 A-07094 I 

• 18-3:j •

-- --

Page 49 Parts List for CL-100 (L174) 08/08/2017



(7 
nm, 

Continuous table 3 

121 Spring 4 A-07117

122 Screw 2 J22-3 M6X8 

123 Shaft I A-07042

124 "O" felt ring I G51-2A 16X2. 4 

125 Locating pan 1 A-07118

126 Spring 1 Q81-1 YI-I X8X25 

127 Handwheel 1 A-07016

128 Handle 1 A-07116

129 Lever I A-07007

130 Cam 1 A-07091

131 Shaft I A-07112

132 Lever 1 A-07008

133 Shaft I A-07048

134 Shaft I A-07041

• JS-36 -

-

-

Page 50 Parts List for CL-100 (L174) 08/08/2017



<,-
...... 

Continuous table I 

!1i A-01005
Range from 750mm[30"]-

2000nun[80"] 
7 Bearing bracket 1 

11 ]! AC-01005 
Range from 2500mm[IOO"J-

5000mm[200"] 

A-01021/750 Metric 750mm[30"] 

A-01021/750-R
Metric 750mm[30"J 

right-handwheel 

A-01021/1000
Model A, metric model B 

I OOOmrn[ 40"] 

A-0102 l/1000-R
Metric I OOmrn[ 40"] 

1 right-hand wheel 
A-01021/1500 Metric l 500mm[ 60"] 

A-01021/1500-R
Metric l 500mm[60"J 

right-hand wheel 
A-01021/2000 Metric 2000mm[80") 

A-01021/2000-R
M.:tric 2000nun[SO''J 

right-hand wheel 
AB-01021/750 Inch 750mm[30"] 

AB-01021/750R 
Inch 750mm[30"] 
right-hand wheel 

AB-01021/1000 Inch 1000mm[40"] 
8* leadscrew ��\� Inch 1 OOOmm[ 40") 

� AB-01021/1 OOR 

1' �+t �\.)!¥ 1 
right-hand wheel 

AB-01021/1500 Inch 1500mm[60") 

AB-0102 l/l 500R 
Inch 1500mm[60"] 

right-hand wheel 
AB-0102 l /2000 Inch 2000mmf 80"] 

AB�O I 02 l/2000R 
Inch 2000mm[80"] 
right-hand wheel 

AC-01021/2.Sm Model C2500mm [100"] 

AC-01021/2.SmR 
Model C 2500mm [JOO"] 

right-hand wheel 
AC-01021/3000 Model C3000mm [120''] 

I AC-0!021/3M B 
Model C 3000mm [120"J 

right-hand wheel 
AC-01021/4000 Model C 4000mm [160"] 

AC-01021/31\1 B 
Model C 4000mm [160"] 

right-hand wheel 
AC-01021/5000 Model C 5000mm [200"] 

9* Feed rod 
A-01022/750 Model A , B 750mm[30"] 

I 
A-OJ 022/1000 Model A , B 1000mm[40"'] �,-+f 

• 18-4 •

Page 51 Parts List for CL-100 (L174) 08/08/2017



<� 
nm, 

Table 18-7 Transposing gear 

Serial No. Name Qty Part No. Remark 

Model A ' C metric lathe 
A-0800I

Sv,"ing over bed 400mm [ 16"] 

l* Transposing gear I 
Al-08001 

Model A , C metric lathe 

S\ving over bed 500mm (20"] 

AB-08001 Used in Inch lathe 
2 Screvv 2 M6x10121-4 

.., Oil bafile 1 
A-08031 Used in metric lathe 

AB-0803I Used in Inch lathe 

Model A , C metric lathe 

A-08042
Swing over bed 400mm [ 16"], 

Model D metric lathe swing over 

4* Gear I bed 400mm[ 16"], 500mm[20"J 

Al-08042 
Model A C metric lathe 

500[20''] 

AB-08044 Used in lnch lathe 
--

5 Cap I A-08025

6 

Shaft 
A-08021 Used in metric lathe 

7 I 
Used in Inch lathe AR-08021

8 

Model A ' C metric lathe 

A-08043
Swing over bed 400mm [ 16"], 

Model B metric lathe 
S\\ing over bed 400mm[l6"] 

9* Gear I 
A 1-08043 

Model A , C metric lathe 
swing over bed 500mm[20''] 

---

All3-08046-t 
Model D metric lathe 

swing over bed 500mm [20''J 

AB-08045 Used in lnch lathe 

10 Spline housing I A-08011
---

11 Pillow I A-08024
12 Pin I 8:,;:6144-1
13 Nut I A-08023-

Model /1. ' C metric lathe 

A-08044
Swing over bed 400mm [ I G"J. 

Model B metric lathe .Swing 

14* Gear I over bed 400! l 6"j, 500[20"'] 

A 1-080-14 
f\fodel A ' C metric !Jthc S\,·ing 

owr bed 500[20"] 
-

1\B-080-12 Used in Inch lath(· 

• 18-:38 -

Page 52 Parts List for CL-100 (L174) 08/08/2017



<� 
·�-

Continuous table l 

15* Gear 

Gear 

6 Gear 

-

----

A-08041

I 

A 1-08041 

AB-08043 

1 A-08043

AB-08041 

-

-

• lH-3CJ •

-

-

Model A , C metric lathe 

Swing over bed 400[16"], 

Model B metric lathe 

Swing over bed 

400mm[ 16"], 500mm[20"] 

Model A ' C metric lathe 

swing over bed 500mm[20"] 

Used in Inch lathe 

Model B metric lathe swing over 

bed 500mm[20"] 

Used in special thread turning 

British lathe 

Used in special thread turning 

- -

-

-

- -

--

-

--

--

--

f- -

Page 53 Parts List for CL-100 (L174) 08/08/2017



Table 18-8 Steady rest · 

Serial No. Name Qty Part No. Remark 

I* Handle 3 A-10105

2 Pin 3 4x30 J4I-l 

3 Screw boh 3 A-10Il3

4 Screwed bush 3 A-10115

5 Sliding bush 3 A-10114

6* Holding screw 3 M!Ox12 J22-6 

7* Steady rest upside I 
A-10101

8* Pin 3 6x45 J44-l 

9 Screw 3 A-10112

10* Pin 1 16x55 144-1

11 Resist head 3 A-IO I 04
12 Nut 1 M20 J 11-3 
13 Pi!l0\V ) :)() J'i l - I 

A-10101
Model A , B swing over bed 

14 
Steady rest 

l 
400mm[l6"] 

dmvnside 
Al-10101 

Model A , B swing over bed 

500[20"] 
I 5 Pressure plate l A-10103

16 Screw I A-10111

17 Pin l 10x55 144-1

18 Screw I Ml2x60 123-3

19 Handle I 

--�-

• 18-·1 I •

Page 54 Parts List for CL-100 (L174) 08/08/2017



<� 
nm, 

I 

I 

19 Easy worn parts 

The easy worn parts of the machine are listed in table 19-1.The other worn parts not 
listed in the table are universal parts of all type machine referred in this {Operating 
Instruction)) . 

Table 19-1 

Serial No. Part No. Part name 

A0204I Bushing 

2 A02!36 Lever 

3 A02I 92 Clutch disc 

4 A02193 Clutch disc 

5 A02194 Brake band 
----

Easy worn parts 

Material Heat treatment Qty 

ZQSn6-6-3 

45 

15 

15 

65Mn 

Local G4S 
S0.5-
C0.6 
S0.5-
C0.6 

2 

16 

14 

Remark 

Outt.:1 rutur uf Si11kn.:J po1,J1.:1 
-----,-- -- - ----, 

6 A02211 

7 A02212 

trochoid pump iron basic metal 
Inner rotor of Sintered powder 

trochoid pump iron basic metal 
� --j-----+-:::--:---c-=---:--=---

t-:----:-,--:----t------ 1---f------1 Brake friction Canvas with iron 8 A02231 disc sand 

A0S0JI 
9 Slide nut 

AR0501 l 
-- - -- -r---

10 A06021 Wom1 wheel 

7.QSnG-6-3 

7.QSnG-6-3 
-- -t-- ----f---------

A06022 

11 AC06022 Split-nut 

/\805022 
-- ------+---

12 A0801 I Spline bushing 

13 
Ml 6x40 

ZQSn6-6-3 

ZQSn6-6-3 

35 s 

Model A,B 
Inch lathe 
Model B 
lnch lathe 

Model A� 
Metric lathe 

Model C 
Model B 
Jnch lathe 

-- -� -
J-')_')_-_-1 -··--s-cr-", 

I 
� -- -t-----J 14 Q99-I 12 Slide block HT300 
.--_-=_-1-5 Q99- l 1-6

-+--

-S-lid-c block i _I_Il_'3_ 0_0-�-
117--

16 S77-1 
1\15 

Center /\.!T5 ----·-1- 18 

· 19-1 •

�4_1 -----=
Tip C59 

Shcrnk C40 

-T I 

Page 55 Parts List for CL-100 (L174) 08/08/2017




